



TEST REPORT

No.:SST19003560 Date.:2019-06-17 Page 1 of 3

Applicant: DONGGUAN ZHANHONG WEAVING STRING CO.,LTD.

Address: Xitailong Industrial Area, Pearl Road, Shatian Town, Dongguan City, Guangdong Province, 523981 China.

Report on the submitted sample said to be:

Material description: metal hook

N/A Style/ Model No.: N/A P/O No./ Lot No.: Alloy Order No.: N/A Material: N/A Color: N/A Test Request Age: N/A Manufactory: Zhanhong Buyer: N/A Country of Origin: China Country of Export:

Sample received date: June 14,2019

Sample test period: From June 14,2019 to June 17,2019

SUMMARY OF TEST RESULT(S)

Test Item(s)	Conclusion	Remark		
Migration of certain elements - European Standard	PASS			
on Safety of Toys EN 71-3:1994+A1:2000/AC:2002	FASS			

******FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)******

Signatories:

John Yue Lab Manager









TEST REPORT

Date .: 2019-06-17 No.:SST19003560 Page 2 of 3

Results:

Migration of certain elements - European Standard on Safety of Toys EN 71-3:1994+A1:2000/AC:2002

Test Method: European Standard EN 71 Part 3: 1994 with Amendments A1: 2000 and AC: 2002, Section 8.

Analyte		As	Ва	Cd	Cr	Hg	Pb	Sb	Se
Limit (mg/kg)	Type I: Substrate other than modeling clay	25	1000	75	60	60	90	60	500
	Type II : Modeling clay	25	250	50	25	25	90	60	500
Analytical Correction (%)		60	30	30	30	50	30	60	60

Analyte	As	Ва	Cd	Cr	Hg	Pb	Sb	Se	Conclusion	
Test Item		Result (mg/kg)							Conclusion	
001	ND	ND	ND	ND	ND	ND	ND	ND	PASS	

Note:

As = Arsenic Ba = Barium

Hg = Mercury Pb = Lead

ND = Not detected(<DL)

mg/kg = milligram(s) per kilogram Detection Limit (mg/kg): each 5

Sb = Antimony g = gram(s)

% = percent

Cd = Cadmium

Cr = Chromium

Se = Selenium

Specimen Description:

Silvery metal hook



Sharp Standard Testing Technology Co., Ltd



TEST REPORT

No.:SST19003560 Date.:2019-06-17 Page 3 of 3

Photograph of Sample



*** End of Report ***

The test report is considered invalidated without both signature and specialized stamp, The result(s) shown in this test report refer only to the sample(s) tested. Without written approval of SST, this test report shall not be copied except in full .Detailed description are available at the website http://www.sst-test.com.

